
Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

Cipramil 20mgfil m-coatedtablets

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Each tabletcontains20mgcitalopramascitalopram hydrobromide

Excipients:Lactose

For a full li st of excipients,seesection6.1

3 PHARMACEUTICAL FORM

Film-coatedtablet

Product imported from the Netherlands and Italy
White,oval,scoredtabletmarked“C” and“N” symmetrically aroundthescore.

4 CLINICAL PARTICULARS

4.1 Therapeutic Indications

Treatment of depressiveillnessin theinitial phaseandasmaintenanceagainst potentialrelapse/recurrence.

Cipramil is alsoindicatedin thetreatmentof panicdisorderwith or without agoraphobia.

4.2 Posology and method of administration

Depression
Adults
Citalopramshouldbeadministeredasa single oral doseof 20mgdaily. Dependent on individualpatientresponse,the
dosemaybeincreasedto amaximumof 40mg daily.

PanicDisorder
Adults
A singleoraldoseof 10mg is recommendedfor thefi rstweekbeforeincreasing thedoseto 20mgdaily. Dependenton
individual patient response,thedosemay increasedto amaximum of 40mg daily.

OCD
Adults
An initial doseof 20mg daily is recommended. Dependenton individual patientresponse,thedosemaybeincreasedto
amaximumof 40mgdaily.

Elderly patients(> 65yearsof age)
For elderly patients the dose should be decreased to half of the recommendeddose,e.g. 10-20 mg daily. The
recommendedmaximumdosefor theelderlyis 20mgdaily.

Reducedhepaticfunction
An initial doseof 10mgdaily for thefi rst two weeks of treatmentis recommendedin patientswith mild or moderate
hepatic impairment.Dependingon individual patientresponse,thedosemaybeincreasedto amaximumof 20mg
daily. Cautionandextracarefuldose titration is advised in patientswith severely reduced hepaticfunction(seesection
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5.2).

Poormetabolisersof CYP2C19
An initial doseof 10mgdaily duringthefirst two weeksof treatmentis recommendedfor patientswhoareknown to
bepoor metaboliserswith respectto CYP2C19.Thedosemay beincreasedto a maximum of 20mg daily dependingon
individual patient response,(seesection5.2).

Methodof Administration
Citalopramtablets areadministeredasa singledaily doseandcanbetakenat anytimeof theday without regardto
food intake.

Durationof treatment
Theantidepressanteffectusuallysetsin after2 to 4 weeks.Treatmentwith antidepressantsis symptomaticandmust
thereforebecontinuedfor anappropriatelength of time, usually up to 6 monthsafterrecovery in orderto prevent
relapse. In patientswith recurrentdepression(unipolar) maintenance therapymayneedto becontinuedfor anumberof
yearsto preventnewepisodes.
Maximumeffectivenessof citalopramin treatingpanic disorderis reached after about3 monthsandtheresponseis
maintainedduringcontinuedtreatment.

Withdrawalsymptomsseenondiscontinuation of SSRI.
Abruptdiscontinuationshouldbeavoided.Whenstopping treatmentwith citalopramthedoseshouldbegradually
reducedoveraperiodof at leastoneor two weeksin orderto reducetherisk of withdrawal reactions(seesection4.4
and section4.8).If intolerable symptomsoccur followingadecreasein thedoseor upondiscontinuationof treatment,
thenresumingthepreviouslyprescribeddosemay beconsidered. Subsequently thephysicianmaycontinuedecreasing
thedose,but ata moregradualrate.

4.3 Contraindications

Hypersensitivity to theactivesubstanceor to anyof theexcipients(seesection 6.1).

MAOIs (monoamine oxidase inhibitors)
Casesof seriousandsometimesfatal reactionshavebeenreported in patientsreceiving an SSRI in combinationwith
monoamineoxidaseinhibitor (MAOI), includingtheselectiveMAOB inhibitor selegilineandthereversibleMAOI
(RIMA) , moclobemideandin patientswhohaverecently discontinuedanSSRIandhavebeenstarted onaMAOI.
Somecasespresentedwith featuresresembling serotoninsyndrome.
Citaloprammustnot beusedin combination with aMAOI includingselegiline in dosesabove10mg daily.
Treatment with citaloprammaybeinstituted 14daysafterdiscontinuationof non-selectiveMAOIs andminimumone
day afterdiscontinuationof moclobemide.Treatmentwith MAOIs may beintroduced7 daysafterdiscontinuationof
citalopram(seesection4.5Interactionwith othermedicinal products andotherformsof interaction).

Concomitanttreatmentwith pimozide.

Citalopramiscontraindicatedin patients with knownQT-interval prolongationor congenitallongQT syndrome.
Citalopram is contraindicatedtogetherwith medicinal products thatare known to prolongtheQT-interval (seesection
4.5).

4.4 Special warnings and precautions for use

Treatment of elderlypatientsandpatientswith reducedkidneyandliver function, seesection4.2.

Use in children and adolescents under 18 years of age
Antidepressantsshould not beusedin thetreatment of childrenandadolescentsundertheageof 18years.Suicide
relatedbehaviours (suicideattemptandsuicidal thoughts),andhostili ty (predominantlyaggression,oppositional
behaviour andanger)weremorefrequently observedin clinical trials amongchildrenandadolescentstreated with
antidepressants comparedto thosetreatedwith placebo.If, basedonclinical need,a decisionto treatis nevertheless
taken, thepatient shouldbecarefullymonitoredfor theappearanceof suicidal symptoms.
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Paradoxical anxiety
Somepatientswith panic disordermayexperienceintensifiedanxietysymptomsat thestartof treatment with
antidepressants.Thisparadoxical reactionusuallysubsideswithin thefirst two weeksof starting treatment.A low starting
doseis advisedto reducethelikelihood of aparadoxicalanxiogeniceffect(seesection 4.2Posology andMethodof
Administration).

Hyponatraemia
Hyponatraemia, probably dueto inappropriateantidiuretic hormonesecretion(SIADH), hasbeenreportedasarareadverse
reactionwith theuseof SSRIs. Elderly femalepatientsespecially seemto bearisk group.

Suicide/suicidal thoughts or clinical worsening
Depressionisassociatedwith anincreasedrisk of suicidal thoughts,self harm and suicide(suicide-relatedevents).This
risk persists until significantremissionoccurs.

As improvementmaynot occurduringthefirst few weeksor moreof treatment,patientsshouldbecloselymonitored
until suchimprovementoccurs. It is general clinical experiencethattherisk of suicidemayincreasein theearlystages
of recovery.

Other psychiatric conditionsfor whichcitalopramis prescribedcanalsobeassociatedwith anincreased risk of suicide-
relatedevents.In addition, theseconditionsmay beco-morbidwith major depressivedisorder.Thesameprecautions
observedwhentreatingpatientswith majordepressivedisordershould therefore beobservedwhentreatingpatients
with otherpsychiatricdisorders.

Patientswith a history of suicide-relatedevents,or thoseexhibiting a significantdegreeof suicidalideationprior to
commencementof treatment,areat greater risk of suicidal thoughtsor suicideattempts,andshouldreceivecareful
monitoringduring treatment.A meta-analysis of placebo-controlled clinical trials of antidepressantdrugsin adult
patientswith psychiatricdisordersshowedanincreasedrisk of suicidal behaviour with antidepressantscomparedto
placeboin patientslessthan25yearsold.

Closesupervisionof patientsandin particular thoseat high risk shouldaccompanydrugtherapyespeciallyin early
treatmentandfollowing dosechanges.Patients(andcaregiversof patients)shouldbealertedabouttheneedto monitor
for any clinical worsening,suicidal behaviouror thoughtsandunusual changesin behaviourandto seekmedicaladvice
immediatelyif thesesymptomspresent.

Akathisia/psychomotor restlessness
Theuseof SSRIs/SNRIshasbeenassociatedwith thedevelopmentof akathisia,characterisedby asubjectivelyunpleasant
or distressingrestlessnessand needto moveoftenaccompaniedby aninability to sit or standstill. This is most likely to
occurwithin thefirst few weeksof treatment.In patientswhodevelopthesesymptoms,increasing thedosemaybe
detrimental.

Mania
In patientswith manic-depressiveillnessachangetowardsthemanicphasemayoccur. Should thepatient enteramanic
phasecitalopramshouldbediscontinued.

Seizures
Althoughanimal experimentshaveshownthatcitalopramhasnoepileptogenicpotentialit should, like other
antidepressants,beusedwith cautionin patientswith ahistoryof seizures.

Diabetes
Asdescribedfor otherpsychotropicscitalopram may modify insulinandglucoseresponsescalling for adjustment of the
antidiabetic therapyin diabetic patients;in addition thedepressiveillness itself mayaffectpatientś glucosebalance.

Serotonin syndrome
If citalopramisusedconcomitantly with medicinal productswith serotonergiceffectssuchassumatriptanor othertriptans,
tramadoland tryptophan, caution is advisable.
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Rarely, theoccurrenceof “serotoninsyndrome” has beenreported in patientsreceiving SSRIs. A combinationof
symptoms,possiblyincludingagitation,confusion,tremor,myoclonusandhyperthermia, may indicatethe
developmentof this condition(seesection4.5Interaction with othermedicinal productsandotherformsof
interactions).

Haemorrhage
Therehavebeenreportsof cutaneousbleedingabnormalitiessuchasecchymosesand purpurawith SSRIs.Cautionis
advisedin patientstakingSSRIs,particularly with concomitantuseof oralanticoagulants;medicinal productsknownto
affect plateletfunction(e.g.atypical antipsychoticsandphenothiazines,mosttricyclic antidepressants,acetylsalicyclicacid
andnon-sterodialanti-inflammatorymedicinalproducts(NSAIDs), ticlopidineanddipyridamole)aswell asin patients
with ahistory of bleedingdisorders(seesection4.5Interactionwith othermedicinal productsandotherformsof
interaction)

ECT (electroconvulsive therapy)
There is limited clinical experienceof concurrentadministration of SSRIsandECT; thereforecaution is advisable.

Reversible, selective MAO-A inhibitors
Thecombinationof citalopramwith MAO-A inhibitorsis generallynot recommendeddueto therisk of onsetof a
serotoninsyndrome(seesection 4.5
Interactionswith othermedicinalproductsandotherformsof interaction)

For information onconcomitanttreatment with non-selective, irreversible MAO- inhibitors,seesection4.5.

St John’s Wort
Concomitantuseof SSRIsandherbalremediescontaining St John’s Wort (Hypericum perforatum) may result in an
increased incidence of adversereactions(see section 4.5 Interaction with othermedicinalproducts andother forms of
interaction).

QT interval prolongation
Citalopram has been found to causea dose-dependentprolongation of the QT-interval. Casesof QT interval
prolongation and ventriculararrhythmiaincluding torsadede pointes havebeenreportedduring the post-marketing
period, predominantly in patientsof female gender,with hypokalemia, or with pre-existingQT prolongation or other
cardiac diseases(seesections4.3,4.5,4.8,4.9and5.1).
Caution is advisedin patientswith significant bradycardia; or in patients with recentacutemyocardialinfarction or
uncompensatedheartfailure.
Electrolytedisturbancessuchashypokalaemia and hypomagnesaemia increasethe risk for malignantarrhythmiasand
should becorrectedbeforetreatmentwith citalopram is started.
If patientswith stablecardiacdiseasearetreated,anECGreviewshouldbeconsideredbeforetreatmentis started.
If signsof cardiacarrhythmia occurduringtreatmentwith citalopram, thetreatmentshouldbewithdrawnandanECG
should beperformed.

Withdrawal symptoms seen on discontinuation of SSRI treatment
Withdrawalsymptomswhentreatmentis discontinuedarecommon,particularly if discontinuationis abrupt (see
section4.8 UndesirableEffects). In a recurrencepreventionclinical trial with citalopram,adverseeventsafter
discontinuationof activetreatmentwereseenis40%of patientsversus20%in patientscontinuingcitalopram.

Therisk of withdrawalsymptomsmaybedependentonseveralfactorsincluding thedurationanddoseof therapyand
therateof dosereduction.Dizziness,sensorydisturbances(includingparaesthesia),sleepdisturbances (including
insomniaandintensedreams),agitationor anxiety, nauseaand/or vomiting, tremor, confusion,sweating,headache,
diarrhoea,palipitations, emotionalinstability, irritability andvisualdisturbancesare themostcommonlyreported
reactions.Generally thesesymptomsaremild to moderate,however, in somepatientstheymaybesevere in intensity.

Theyusuallyoccurwithin thefirst few daysof discontinuing treatment,but there havebeenvery rarereportsof such
symptomsin patientswhohaveinadvertentlymissedadose.

Generallythesesymptomsareself-limiting andusually resolvewithin 2 weeks,thoughin someindividualstheymay
beprolonged(2-3 monthsor more).It is thereforeadvised thatcitalopramshould begraduallytaperedwhen
discontinuing treatmentovera periodof severalweeksor months,according to thepatient’s needs(seesection4.2
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Posology andmethodof administration)

Excipients
The tablets contain lactosemonohydrate. Patients with rare hereditary problemsof galactose intolerance, the Lapp
lactasedeficiencyor glucose-galactosemalabsorption shouldnot receivethismedicine.

4.5 Interaction with other medicinal products and other forms of interaction

Pharmacodynamic interactions
At thepharmacodynamiclevel therehaveonly been few documentedcases of serotoninsyndromewith citalopramand
moclobemideandbuspirone.

Contraindicated combinations
MAOIs (non-selectiveaswell asselective A (moclobemide)- riskof “serotoninsyndrome” (seesection4.3
Contraindications)

QT interval prolongation
Pharmacokinetic and pharmacodynamic studies between citalopramand other medicinal products that prolong the QT
interval have not been performed. An additive effect of citalopramand thesemedicinal products cannotbe excluded.
Therefore, co-administration of citalopramwith medicinal products thatprolongtheQT interval, such asClassIA andIII
antiarrhythmics, antipsycotics (e.g. fentiazine derviatives, pimozide, haloperidol), tricyclic antidepressants , certain
antimicrobial agents(e.g.sparfloxacin, moxifloxacin, erythromycinIV, pentamidine,anti-malarian treatment particularly
halofantrine),certain antihistamines(astemizole,mizolastine) etc., is contraindicated.

Pimozide

Co administration of a single doseof pimozide2 mg to subjects treatedwith racemiccitalopram40 mg/dayfor 11 days
caused an increasein AUC and Cmax of pimozide, although not consistently throughout the study. The co-

administrationof pimozideandcitalopramresulted in a mean increasein the QTc interval of approximately 10 msec.
Due to the interactionnotedat a low doseof pimozide, concomitant administrationof citalopram and pimozide is
contraindicated.

Combinations requiring precaution for use

Selegiline (selective MAO-B inhibitor)
A pharmacokinetic / pharmacodynamic interaction studywith concomitantly administered citalopram(20 mgdaily) and
selegiline (10mg daily) (aselective MAO-B inhibitor) demonstrated noclinically relevantinteractions.Patientstolerated
theselegiline-citalopramcombination well.

Serotonergic medicinal products
Lithium andtryptophan
No pharmacodynamicinteractionshavebeen foundin clinical studiesin whichcitalopramhasbeengivenconcomitantly
with lithium. Howevertherehavebeenreports of enhancedeffectswhenSSRIshavebeengivenwith lithium or
tryptophan andthereforetheconcomitantuseof citalopramwith thesemedicinal productsshouldbeundertakenwith
caution.

Co administrationwith serotonergicmedicinal products(e.g.tramadol, sumatriptan)mayleadto enhancementof 5-HT
associatedeffects.

St. John’s Wort
DynamicinteractionsbetweenSSRIs andherbal remedy StJohn’s wort (Hypericum perforatum) canoccur, resulting in
an increasein undesirableeffects(seesection4.4Special WarningsandPrecautionsfor Use)

Haemorrhage
Therehavebeenreportsof cutaneousbleedingabnormalities suchas ecchymosesandpurpurawith SSRIs.Cautionis
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advisedin patientstakingSSRIs, particularly with concomitantuseof oral anticoagulants;medicinalproductsknownto
affect plateletfunction (e.g.atypical antipsychotics andphenothiazines,mosttricyclic antidepressants,acetylsalicyclic
acid andnon-steroidalanti-inflammatory medicinal products(NSAIDs), ticlopidineanddipyramole)aswell asin
patientswith ahistory of bleedingdisorders(seesection 4.4Special WarningsandPrecautionsfor Use)

ECT (electroconvusive therapy)
Thereareno clinicalstudiesestablishing therisksor benefitsof thecombineduseof electroconvulsivetherapy (ECT)and
citalopram(seesection4.4SpecialWarningsandPrecautionsfor Use)

Alcohol
Thecombinationof SSRIsandalcoholis not advisable. However,clinical studieshaverevealednoadverse
pharmacodynamicinteractionsbetweencitalopramandalcohol.

Pharmacokinetic interactions

Biotransformationof citalopramto demethylcitalopramis mediatedby CYP2C19(approx. 38%),CYP3A4 (approx. 31%)
andCYP2D6(approx.31%)isozymesof thecytochromeP450system.Thefact thatcitalopramis metabolisedby more
thanoneCYPmeansthat inhibition of itsbiotransformation is lesslikely andco-administrationof citalopramwith other
medicinal productsin clinical practicehasvery low likelihoodof producingpharmacokineticmedicinal product
interactions.

Influence of other medicinal products on the pharmacokinetics of citalopram
Cimetidine(potentCYP2D6,3A4 and1A2 inhibitor) causedamoderateincreasein theaveragesteadystatelevelsof
citalopram.Caution is advised when administeringcitalopramin combination with cimetidine.Doseadjustment maybe
warranted.

Effects of citalopram on other medicinal products
A pharmacokinetic / pharmacodynamic interaction studywith concomitantadministrationof citalopramandmetoprolol (a
CYP2D6 substrate)showedatwofold increasein metoprololconcentrations,butnostatisticallysignificant increasein the
effect of metoprolol onbloodpressureandheartratein healthyvolunteers.

Citalopramand demethylcitalopramarenegligibleinhibitorsof CYP2C9,CYP2E1 andCYP3A4, andonly weakinhibitors
of CYP1A2,CYP2C19andCYP2D6ascomparedto otherSSRIsestablishedassignificantinhibitors.

Thusnochangein pharmacokineticsor only verysmall changesof noclinical importancewereobservedwhencitalopram
wasgivenwith CYP1A2substrates(clozapineand theophylline), CYP2C9(warfarin), CYP2C19 (imipramineand
mephenytoin), CYP2D6(sparteine, imipramine,amitriptyline, risperidone) andCYP3A4(warfarin,carbamazepineand
triazolam).

In apharmacokineticinteraction studycitalopramdid notcauseanychangesin thepharmacokineticsof digoxin meaning
thatcitalopramneitherinducesnor inhibitsP-glycoprotein.

4.6 Fertility, pregnancy and lactation

Pregnancy
Clinical experienceof usein pregnantwomenis limi tedbutnoreports,whichmaycauseconcernhavebeenreceived.

Basedondatafrom reproductiontoxicity studies(segmentI, II andIII) there isnoreasonto havespecialconcernfor the
useof citalopramin womenof childbearingpotential.

Neonates should beobservedif maternaluseof Cipramil continues into thelater stagesof pregnancy, particularin the
third trimester.Abruptdiscontinuationshouldbeavoidedduringpregnancy.

Thefollowing symptomsmayoccurin theneonates after maternal SSRI/SNRI usein laterstagesof pregnancy:
respiratorydistress,cyanosis, apnoea,seizures,temperatureinstability, feedingdifficulty, vomiting,hypoglycaemia,
hypertonia,hypotonia,hyperreflexia,tremor,ji tteriness,irritability, lethargy,constantcrying, somnolenceand
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diffi culty sleeping.Thesesymptomscouldbedueto eitherserotonergic effectsor discontinuationsymptoms.In a
majority of instancesthecomplicationsbegin immediately or soon(<24hours)afterdelivery.

Lactation
Citalopramis excretedinto breastmilk. It is estimated thatthesuckling infantwill receiveabout5%of theweight
relatedmaternaldaily dose(in mg/kg).No or only minor eventshavebeenobservedin theinfants.However,the
existing informationis insufficient for assessmentof therisk to thechild.
Cautionis recommended.

4.7 Effects on ability to drive and use machines

Citalopramdoesnot impair intellectualfunctionandpsychomotorperformance.However, patientswhoareprescribed
psychotropic medicationmaybeexpectedto havesomeimpairmentof generalattentionandconcentrationeitherdueto
theillnessitself, themedicationor bothandshouldbecautionedabouttheir ability to drive acarandoperate
machinery.

4.8 Undesirable effects

Adverseeffectsobservedwith citalopramarein generalmild andtransient. They aremostfrequent duringthefirst oneor
two weeksof treatmentandusually attenuatesubsequently.Theadversereactionsarepresentedat theMedDRA
PreferredTerm Level

For thefollowing reactionsadose-responsewasdiscovered:Sweating increased,dry mouth,insomnia, somnolence,
diarrhoea,nauseaandfatigue.

Thetableshowsthepercentageof adversedrugreactionsassociatedwith SSRIsand/or citalopramseenin either≥ 1% of
patientsin double-blind placebo-controlledtrials or in thepost-marketingperiod.Frequenciesaredefinedas:verycommon
(≥ 1/10);common(≥ 1/100,<1/10); uncommon(≥ 1/1000,<1/100); rare(≥ 1/10000,<1/1000); veryrare(<1/10000),not
known (cannot beestimatedfrom availabledata).

MedDRA SOC Frequency Preferred term
Bloodandlymphatic
disorders Not Known Thrombocytopenia

Immunesystemdisorders Not Known
Hypersensitivi ty NOS
Anaphylactic reaction

Endocrine disorders Not Known InappropriateADH secretion

Metabolism andnutrition
disorders

Common AppetitedecreasedNOS1

Uncommon increased appetite

Rare Hyponatremia,

Psychiatricdisorders

Common

Agitation, libido decreased,
anxiety, nervousness,
confusionalstate,abnormalorgasm
(female)

Uncommon
Aggression, depersonalization,
hallucination,mania

Rare Suicide-relatedevents(seesection4.4)

Not Known Panicattack,bruxism,restlessness

Very common Somnolence,insomnia NEC2

Common Tremor, paraesthesiaNEC

Uncommon Syncope
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Numberof patients: Citalopram/ placebo = 1346/ 545
1 NOS= Not otherwise specified
2 NEC = Not elsewhereclassified

Nervoussystemdisorders

Rare Convulsiongrandmal,dyskinesia

Not Known
ConvulsionsNOS,serotonin
syndrome,extrapyramidaldisorder
NEC,akathisia,movementdisorder

Eyedisorders
Uncommon Mydriasis

Not Known Visual disturbance

Earandlabyrinthdisorders Common Tinnitus

Cardiacdisorders Uncommon Bradycardia,tachycardia

Frequencyunknown Ventriculararrhythmiaincluding
torsadedepointes

Vasculardisorders Not Known Orthostatichypotension

Respiratory thoracic and
mediastinaldisorders

Common Yawning

Not Known Epistaxis

Gastrointestinaldisorders

Very common Dry mouth,Nausea

Common DiarrhoeaNOS1, vomiting

Not Known
Gastrointestinalhaemorrhage
(including rectalhaemorrhage)

Hepatobiliarydisorders Rare Hepatitis

Skinandsubcutaneous
tissuedisorders

Very common Sweatingincreased

Common Pruritus

Uncommon Urticaria,alopecia, rash,purpuraNOS

Not Known Ecchymosis,angioedemas
Musculoskeletal,
connectivetissueandbone
disorders

Common Myalgia,arthralgia

Renalandurinary
disorders Uncommon Urinary retention

Reproductivesystemand
breastdisorders

Common
Impotence,ejaculationdisorderNOS
1,
ejaculationfailure

Uncommon Female:Menorrhagia

Not Known
Female:Metrorrhagia
Male: Priapism, galactorrhoea

Generaldisordersand
administrationsite
conditions

Common Fatigue

Uncommon Oedema

Investigations
Common Weightdecreased

Uncommon Weightincreased

Not Known Liver function testabnormal
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Casesof QT-prolongation andventriculararrhythmiaincludingtorsadedepointeshavebeenreportedduringthepost-
marketingperiod,predominantlyin patientsof female gender, with hypokalemia,or with pre-existingQT prolongation
or othercardiacdiseases(seesections4.3, 4.4,4.5,4.9and5.1).

Withdrawal symptoms seen on discontinuation of SSRI treatment
Discontinuation of Citalopram(particularly whenabrupt)commonly leadsto withdrawalsymptoms.Dizziness,sensory
disturbances(including
paraesthesia),sleepdisturbances(including insomniaandintensedreams),agitationor anxiety,nauseaand/orvomiting,
tremor,confusion,sweating, headache,diarrhoea,palpitations,emotional instability, irritability, andvisualdisturbances
are themostcommonlyreportedreactions.Generally theseeventsaremild to moderateandareself-limiting, however,
in somepatientstheymaybesevereand/or prolonged.It is thereforeadvisedthatwhencitalopramtreatmentis no
longerrequired,gradualdiscontinuationby dosetaperingshouldbecarried out (seesection4.2andsection4.4).

4.9 Overdose

Toxicity
Comprehensiveclinicaldataoncitalopramoverdosearelimitedandmany casesinvolveconcomitantoverdosesof
otherdrugs/alcohol. Fatal casesof citalopramoverdosehavebeenreportedwith citalopramalone;however,the
majority of fatalcaseshaveinvolvedoverdosewith concomitantmedications.
Symptoms
Thefollowing symptomshavebeenseenin reportedoverdoseof citalopram:convulsion,tachycardia,somnolence,
QT prolongation,coma,vomiting, tremor, hypotension,cardiacarrest, nausea,serotoninsyndrome,agitation,
bradycardia,dizziness,bundlebranchblock, QRSprolongation,hypertension,andmydriasis.

Treatment
There is nospecific antidote.Establishandmaintainanairway, ensureadequateoxygenation andrespiratory function.
Gastriclavageandtheuseof activatedcharcoalmightbeconsidered.Gastric lavageshouldbecarriedoutassoon as
possibleafter oral ingestion. Cardiac andvital signsmonitoringarerecommendedalongwith generalsymptomatic
supportivemeasures.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

ATC-code:N 06AB 04

Mechanism of Action
Biochemical and behaviouralstudieshaveshown that citalopram is a potent inhibitor of serotonin (5-HT)-uptake.
Tolerance to theinhibitionof 5-HT-uptakeis not inducedby long-termtreatmentwith citalopram.

Citalopramis a very SelectiveSerotonin Reuptake Inhibitor (SSRI)with no, or minimal, effecton noradrenaline(NA),
dopamine(DA) andgammaaminobutyricacid (GABA) uptake.

In contrastto manytricyclic antidepressantsandsome of thenewer SSRIs,citalopramhas no or very low affinity for a
series of receptorsincluding 5-HT1A, 5-HT2, DA D1 and D2 receptors,α1-α2-, β-adrenoceptors,histamineH1,

muscarinecholinergic,benzodiazepine,andopioid receptors. A series of functional in vitro testsin isolatedorgansas
well asfunctional in vivo tests haveconfirmed the lack of receptor affinity. This absenceof effectson receptorscould
explain why citalopramproducesfewerof the traditional side-effects suchasdry mouth,bladderandgut disturbance,
blurredvision,sedation,cardiotoxicityandorthostatic hypotension.

Themain metabolitesof citalopramareall SSRIsalthoughtheir potencyandselectivityratiosarelower thanthoseof
citalopram. However,theselectivity ratiosof themetabolites arehigher than thoseof manyof thenewerSSRIs. The
metabolitesdonot contributeto theoverall antidepressanteffect.
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Pharmacodynamic effects
Suppressionof rapid eye movement(REM) sleepis considered a predictor of antidepressantactivity. Like tricyclic
antidepressants, other SSRIsand MAO inhibitors, citalopram suppressesREM-sleepand increasesdeepslow-wave
sleep.

Although citalopramdoesnot bind to opioid receptorsit potentiates the anti-nociceptiveeffect of commonly used
opioid analgesics.

In humans,citalopramdoesnot impair cognitive (intellectual function) andpsychomotorperformanceandhasno or
minimal sedativeproperties,eitheraloneor in combination with alcohol.

Citalopramdid not reducesaliva flow in a singledosestudyin humanvolunteersand in noneof thestudiesin healthy
volunteersdid citalopramhavesignificant influence on cardiovascular parameters. Citalopram hasno effect on the
serum levelsof growthhormone.Citalopram likeotherSSRIsmay increaseplasmaprolactin,aneffectsecondaryto the
prolactinstimulatingrole of serotoninandof noclinical importance.

5.2 Pharmacokinetic properties

Absorption
Absorptionis almostcompleteandindependent of food intake(Tmax mean3 hours).Oral bioavailabilityis about80%.

Distribution
The apparentvolume of distribution (Vd)β is about 12-17 L/kg. The plasma protein binding is below 80% for

citalopramandits mainmetabolites.

Biotransformation
Citalopramis metabolisedto theactivedemethylcitalopram, didemethylcitalopram,citalopram-N-oxideandaninactive
deaminatedpropionic acid derivative. All the active metabolitesare also SSRIs, although weakerthan the parent
compound. Unchangedcitalopramis the predominant compoundin plasma. Theconcentrations of demethylcitalopram
and didemethylcitalopram are usually 30-50% and 5-10% of the citalopram concentration, respectively. The
biotransformationof citalopramto demethylcitalopramis mediatedby CYP2C19(approx. 38%), CYP3A4 (approx. 31%)
andCYP2D6(approx.31%).

Elimination
The elimination half-life (T½β) is about1.5 daysandthe systemiccitalopramplasmaclearance(Cls) is about0.3-0.4

L/min, andoral plasmaclearance(Cl oral) is about0.4L/min.

Citalopram is excretedmainly via the liver (85%) and the remainder(15%) via the kidneys; 12% -23% of the daily
doseis excreted in urineasunchangedcitalopram. Hepatic(residual)clearanceis about0.3 L/min andrenal clearance
about 0.05-0.08 L/min.

Linearity
The kineticsarelinear. Steadystateplasma levels are achievedin 1-2 weeks.Averageconcentrationsof 300 nmol/L
(165-405nmol/L) areachievedat adaily doseof 40mg.

Elderly patients (>65 years)
Longerhalf-lives(1.5-3.75days) anddecreasedclearancevalues(0.08-0.3L/min) dueto a reducedrateof metabolism
have beendemonstratedin elderlypatients.Steadystatevalueswereabouttwiceashigh in theelderly asin younger
patientstreatedwith thesamedose.

Reduced hepatic function
Citalopram is eliminated more slowly in patients with reducedhepatic function. The half-li fe of citalopramis about
twiceaslongandsteadystatecitalopramconcentrationsat a givendosewill beabouttwice ashigh asin patientswith
normalliver function.
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Reduced renal function
Citalopramis eliminatedmoreslowly in patientswith mild to moderate reduction of renalfunction,without anymajor
impact on the pharmacokineticsof citalopram. At present no information is availablefor treatment of patientswith
severelyreducedrenalfunction(creatinineclearance<20mL/min).

Polymorphism
In vivo investigationshaveshownthatthemetabolismof citalopramexhibitsnoclinically importantpolymorphismof the
sparteine/debrisoquineoxidation (CYP2D6).ForCYP2C19,asaprecaution, aninitial doseof 10 mgshouldbeconsidered
for knownpoor metabolisers(seesection 4.2).

Pharmacokinetic / pharmacodynamic relationship
There is noclearrelationship betweencitalopram plasmalevelsandtherapeuticresponseor sideeffects.Themetabolites
do notcontributeto theoverallantidepressanteffect.

5.3 Preclinical safety data

Acutetoxicity
Citalopramhasa low acutetoxicity.

Chronictoxicity
In chronicstudiestherewereno findingsof concernfor thetherapeutic useof citalopram.

Reproductionstudies
Basedondatafrom reproductiontoxicity studies(segmentI, II andIII) thereisno reasonto havespecialconcern for
theuseof citalopramin womenof childbearingpotential.
Citalopramappearsin milk in low concentrations.

Embryotoxicity studiesin ratswith dosesof 56mg/kg/day,whichcausematernaltoxicity showedboneanomaliesin
theregionof thevertebralcolumnandribs.Thematernal plasmalevel wasthen2-3 timesthetherapeuticconcentration
in man.In ratscitalopramdid nothaveanyeffect on fertili ty, pregnancy andpostnataldevelopmentbut diminishedthe
birth weightof thepups. Citalopramandits metabolitesreach foetal concentrations,whichare10-15 timesthematernal
plasmalevel. Clinical experienceof use in pregnant womenandduring lactation is limited.

Mutagenicandcarcinogenicpotential
Citalopramhasnomutagenicor carcinogenic potential.

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Maizestarch
Lactose
Microcrystalline cellulose
Copovidone
Glycerol
Croscarmellosesodium
Magnesiumstearate
Hypromellose
Macrogol
Titaniumdioxide(E171)

6.2 Incompatibilities

Not applicable
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6.3 Shelf life

Theshelf life expirydateof this productis thedateshownon theblisterstripsand outercartonof theproductas
marketedin thecountryof origin.

6.4 Special precautions for storage

Do not storeabove25̊ C. Keepin theoriginal container in orderto protectfrom light.

6.5 Nature and contents of container

An over-labelledcardboardcartoncontainingtwo blisters.Eachblistercontains14 tablets.
Or
An over-labelledcardboardcartoncontainingoneblisterwhich contains28 tablets.

Packsize: 28 tablets.

6.6 Special precautions for disposal of a used medicinal product or waste materials derived from
such medicinal product and other handling of the product

No specialrequirements

7 PARALLEL PRODUCT AUTHORISATION HOLDER

Profind WholesaleLtd
Unit 625,Ki lshaneAvenue
NorthwestBusinessPark
Dublin 15
Ireland

8 PARALLEL PRODUCT AUTHORISATION NUMBER

PPA 1500/51/1
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